BUL.54-40-2001

<@ SERVICE PARTS LIST

WORM

DRIVE SAW

DATE
April '68

REVISED 8UL
6368-2

6370

Catalog No.

PART NO.

34-60-0525
44.60-0341
06-81-3700
06-57-5050
45-88-0610
28-72-1061
43-44-0240
06-81-6200
02-04-0975
10 32-91-0101
11 45-36-0481
12 34-40-1600
13 28-90-0141
14 06-81-8060
15 02-04-1535
16 34-80-2400
17  42-14-0120
18 34-80-4500
19  18-82-1200
20 06-81-9225
21 28-50-6051
22 16-82-1800
23 02-04-1070
24  45-88-0580
25 23-66-0500
28-44-9282
27 44-76-0050
28 06-81-7025
29  22-64-0430
30 22-22-0240
31 22-18-0095
32 23-44-0050
33 44-10-0090
34 42-42-0091
35 44-20-0070
36 06-81-5400
37 44-40-0240
38 06-92-0750
39 43-62-0390

FIG.

)
2
3
4
5
6
7
8
9

ILLUSTRATED PARTS

DESCRIPTION OF PART NO.REQ.
Pivot Pin Retaining Ring (2)
Pivot Pin

8-32x7/8 Oval Hd. Guard Cover Scr. (3)

5/16-24 Lock Nut
Lock Nut Washer
Bearing Cover Plate
Bearing Cover Plate Gasket
8-32x5/8 Fil,Hd. Sem Bearing Cover Plate Scr. (4)
Ball Bearing
Worm
Worm Spacer
‘0’ Ring
Bearing Support
8-32x1/20val.Hd. Sem Bearing Support Scr.
gaﬂ Beu&ing R

earing Retaining Rin
Baffle ’ s
Retaining Rin
Field Assombf
10-24 x 2-3/4
Motor Housing
Armature Assembly
Ball Bearing
Wave Washer
Trigger Switch
Switch Handle Half
Cord Protector

10-24x3/4 Fil. Hd. Sem Handle Scr.
Cord Set

(4)

d. Hd. Sem Field Scr. (2)

Brush Hol der Assembly (2)
Carbon Brush Assembly (2
Brush Retaining Screw (2)
Shoe Clamping Lever (2)
Plug Button

Lever Lock (2
8-32x5/16Binder Hd, Lever Lock Scr. (2)
Shoe Adjustment Nut (2)

5/16-18 x 1-1/8 Body Stud
Guard Handle

FIG.

Starting
Seriol No.

PART NO.

06-81-5800
45-06-0130
06-81-2675
06-81-2665
14-32-0130
42-38-0100
45-88-0570
06-81-5500
14-74-0 160
28-20-2521
45-88-5245
06-10- 1000
06-8 1-2665
40-50-7200
44-40-0250
06-81-6075
30-89-0401
34-60-2150
43-34-0131
45-04-0340
43-34-0141

02-04- 1745
34-40-2000
28-90-012]
45-06-0140
45-36-0471
32-90-0101
06-42-2200
02-04- 1255
45-88-0590
28-14-1241
38-50-4851
44-68-0 130
43-44-0230
06-81-6200
06-75-3100
06-97-3800
28-44-1181
28-20-3592

MISCELLANEOUS PARTS NOT SHOWN

PART NO. DESCRIPTION OF PART NO.REQ.
06-81-3640 8-32x5/8 Oval Hd. Switch Cover Scr. (4)
06-81-5500 8-32 x 3/8 Binder Hd. Sem Switch Mtg. Scr.
06-81-8400 4-40 x 1/4 Round Hd. Sem Nome Plate Scr. (2)
06-81-8625 6-32 x 1/4 Round Hd. Sem Ground Scr.

06-83-2650 1/4-20 x 3/8 Brush Holder Set Scr. (2)
49-96-6300 Saw Wrench

48-03-0010 Attachment Plug Adaptor

PART NO.
06-87 - 2600

368-3701

Both Model and Serial No. must be furnished to obtain correct parts

WIRING INSTR.

NO.REQ.
(2)

(2
(2)

DESCRIPTION OF PART
6-32x5/ 16 Fil.Hd. Sem Guard Handle Ser.

Oil Seal

10-24x1 Flat Hd. Soc. Drive Scr.
10-24x5/8 Flat Hd. Soc. Drive Scr.
Guord Assembly

Guard Bumper

Bumper Washer

8-32x3/8 Binder Hd. Guard Bumper Scr.
Shoe Assembly

Guard Cover

Lock Nut Washer

5/16-18x3/4 Carriage Bolt

10-24 x 5/8 Flat Hd. Soc. Drive Scr.
Guard Spring

Spring Anchor Nut

8-32 x 3/8 Fil, Hd. Sem Spring Anchor Scr.
Guard Support

Guard Retaining Ring

Blade Inner Flange

Blade Retaining Scr.

Blade Outer Flange

Saw Blades (See Catalog)

Ball Bearing

‘0’ Ring

Spindie Bearing Support

Oil Seal

Spindle Spacer

Worm Gear

#6 Woodruff Key

Ball Bearing

Wave Washer

Gear Case

Spindle

Qil Plug

Oil Plug Gasket

8-32x5/8 Fil. Hd. Sem Top Handle Scr.
1/4-20 x 150¢c. Hd, Gear Case Cap Scr.
Geor Case Lock Washer

Top Handle

Switch Handle Cover

(2)

(2)
(3)
(4)

DESCRIPTION OF PART
Rip Fence Thumb Scr.

12-98-6800 Nome Plate

40-50-1300 Rip Fence Thumb Scr. Spring
#49-02-0070 Rip Fence

06-75-0150 1/4-20 x 1 Hex., Hd. Gear Case Cap Screw
49.32-0050 1/2 Pint Qil

MILWAUKEE ELECTRIC TOOL CGORP,

13135 West Lisbon Road s Brookfield, Wisconsin 53005



\ /1
@Mf
® G




